

● PRODUCT INTRODUCTION ●

□□□	□□□	
□□□□□	□□□ □□□□□ □□□□ □□□	
□□□□ PP	PP □□□□□□□□ □□□□□□□□ □□	
□□□□□□	□□□ 50 □□□□□□ □□□□ □□□□	
□□□□□ □□□	2 □□□□□) □□□ 100 □□□□□ □□□ □□□□□)	
□□□□□	□□□□□□ □□ □□ 2.0 □□□□□ □□□ □□□□□	
□□□□□	35 □□ 5)□□□□□□□□ □□□□□□ □□□□)	
□□□□□□ □□□□□□□□	± 12 □□□□□□□□□ □□□□□ □□ □□□□ □□	
□□□□□ □□□□□□□□	PP □□□□□□□□ □□□□□□□□ □□ □□□□ □□□□ □□	
□□□□□ □□□	□□□□	
□□□□□□	31 0 □□□□□□ □ □□□□□□□ □□	
□□□□□□ □□□□	*	
□□□□□ □□□□	*	
□□/□□□□□□	□□□□□□ □□□□□□	59
	□□□□□□□□ □□□□□□	59
	□□□□□□□□ □□□□□□□□	93-103
	□□□□□□ □□□	47
	□□□□□□ □□□	49
	□□□□□□ □□□□□□	44-54
	□□□□□□ □□□	5.5
□□□□□	3 □□□□□□□□ □□□□□□□□ □□□□□□ / □□□□ □□□□□□□□ □□□□	
□□□□ □□□□□□ □□□□□□	0.065/□□□□	
□□□□□□ □□□□□□ □□□□□□ / □□□□ □□□□□□	20GP	40HQ
	400-430	1010-1046

● PARTS REFERENCE ●

PRODUCTION PROCESS

Professional office furniture manufacturer which specialized in the design



01 Drilling



02 Riveting



03 Robot system



04 Foam sticking



05 Fabric cutting



06 Sewing



07 Nailing



08 Installation



09 Testing



10 Cleaning&packing



11 Fitting packing



12 Packing

ENGINEERING CASE

ENGINEERING CASE

Professional office furniture manufacturer which specialized in the design



CUSTOMER PHOTOS

Professional office furniture manufacturer which specialized in the design



CERTIFICATE



CERTIFICATE

Professional office furniture manufacturer which specialized in the design

SGS

Test Report No. S2411000007011 Date: Aug 21, 2018 Page 1 of 4

SGS TESTING SERVICES (CHINA) CO., LTD.
88 ZHONGYUAN ROAD, WUZHONG INDUSTRIAL ZONE, CHANGSHU CITY,
JIANSU PROVINCE, CHINA (215122)

The following information was supplied and verified on behalf of the client:

Sample Description: OFFICE CHAIR
 Sample No.: 12345
 Quantity of Sample: 100PCS (1000PCS)
 Sample Preparation Date: Aug 15, 2018
 Test Performance Date: Aug 15, 2018 to Aug 17, 2018

Tested Parameter	Test Result Summary	Pass/Fail
Vertical Strength	1000N	PASS
Horizontal Strength	1000N	PASS

SGS TESTING SERVICES (CHINA) CO., LTD.
88 ZHONGYUAN ROAD, WUZHONG INDUSTRIAL ZONE, CHANGSHU CITY,
JIANSU PROVINCE, CHINA (215122)

SGS

Test Report No. S2411000007011 Date: Aug 21, 2018 Page 2 of 4

SGS TESTING SERVICES (CHINA) CO., LTD.
88 ZHONGYUAN ROAD, WUZHONG INDUSTRIAL ZONE, CHANGSHU CITY,
JIANSU PROVINCE, CHINA (215122)

Sample Description: OFFICE CHAIR
 Sample No.: 12345
 Quantity of Sample: 100PCS (1000PCS)
 Sample Preparation Date: Aug 15, 2018
 Test Performance Date: Aug 15, 2018 to Aug 17, 2018

Tested Parameter	Test Result Summary	Pass/Fail
Vertical Strength	1000N	PASS
Horizontal Strength	1000N	PASS

SGS TESTING SERVICES (CHINA) CO., LTD.
88 ZHONGYUAN ROAD, WUZHONG INDUSTRIAL ZONE, CHANGSHU CITY,
JIANSU PROVINCE, CHINA (215122)

SGS

Test Report No. S2411000007011 Date: Aug 21, 2018 Page 3 of 4

SGS TESTING SERVICES (CHINA) CO., LTD.
88 ZHONGYUAN ROAD, WUZHONG INDUSTRIAL ZONE, CHANGSHU CITY,
JIANSU PROVINCE, CHINA (215122)

Sample Description: OFFICE CHAIR
 Sample No.: 12345
 Quantity of Sample: 100PCS (1000PCS)
 Sample Preparation Date: Aug 15, 2018
 Test Performance Date: Aug 15, 2018 to Aug 17, 2018

Tested Parameter	Test Result Summary	Pass/Fail
Vertical Strength	1000N	PASS
Horizontal Strength	1000N	PASS

SGS TESTING SERVICES (CHINA) CO., LTD.
88 ZHONGYUAN ROAD, WUZHONG INDUSTRIAL ZONE, CHANGSHU CITY,
JIANSU PROVINCE, CHINA (215122)

SGS

Test Report No. S2411000007011 Date: Aug 21, 2018 Page 4 of 4

SGS TESTING SERVICES (CHINA) CO., LTD.
88 ZHONGYUAN ROAD, WUZHONG INDUSTRIAL ZONE, CHANGSHU CITY,
JIANSU PROVINCE, CHINA (215122)

Sample Description: OFFICE CHAIR
 Sample No.: 12345
 Quantity of Sample: 100PCS (1000PCS)
 Sample Preparation Date: Aug 15, 2018
 Test Performance Date: Aug 15, 2018 to Aug 17, 2018

Tested Parameter	Test Result Summary	Pass/Fail
Vertical Strength	1000N	PASS
Horizontal Strength	1000N	PASS

SGS TESTING SERVICES (CHINA) CO., LTD.
88 ZHONGYUAN ROAD, WUZHONG INDUSTRIAL ZONE, CHANGSHU CITY,
JIANSU PROVINCE, CHINA (215122)

SGS

Test Report No. S2411000007011 Date: Aug 21, 2018 Page 1 of 4

SGS TESTING SERVICES (CHINA) CO., LTD.
88 ZHONGYUAN ROAD, WUZHONG INDUSTRIAL ZONE, CHANGSHU CITY,
JIANSU PROVINCE, CHINA (215122)

Sample Description: OFFICE CHAIR
 Sample No.: 12345
 Quantity of Sample: 100PCS (1000PCS)
 Sample Preparation Date: Aug 15, 2018
 Test Performance Date: Aug 15, 2018 to Aug 17, 2018

Tested Parameter	Test Result Summary	Pass/Fail
Vertical Strength	1000N	PASS
Horizontal Strength	1000N	PASS

SGS TESTING SERVICES (CHINA) CO., LTD.
88 ZHONGYUAN ROAD, WUZHONG INDUSTRIAL ZONE, CHANGSHU CITY,
JIANSU PROVINCE, CHINA (215122)

SGS

Test Report No. S2411000007011 Date: Aug 21, 2018 Page 2 of 4

SGS TESTING SERVICES (CHINA) CO., LTD.
88 ZHONGYUAN ROAD, WUZHONG INDUSTRIAL ZONE, CHANGSHU CITY,
JIANSU PROVINCE, CHINA (215122)

Sample Description: OFFICE CHAIR
 Sample No.: 12345
 Quantity of Sample: 100PCS (1000PCS)
 Sample Preparation Date: Aug 15, 2018
 Test Performance Date: Aug 15, 2018 to Aug 17, 2018

Tested Parameter	Test Result Summary	Pass/Fail
Vertical Strength	1000N	PASS
Horizontal Strength	1000N	PASS

SGS TESTING SERVICES (CHINA) CO., LTD.
88 ZHONGYUAN ROAD, WUZHONG INDUSTRIAL ZONE, CHANGSHU CITY,
JIANSU PROVINCE, CHINA (215122)

SGS

Test Report No. S2411000007011 Date: Aug 21, 2018 Page 3 of 4

SGS TESTING SERVICES (CHINA) CO., LTD.
88 ZHONGYUAN ROAD, WUZHONG INDUSTRIAL ZONE, CHANGSHU CITY,
JIANSU PROVINCE, CHINA (215122)

Sample Description: OFFICE CHAIR
 Sample No.: 12345
 Quantity of Sample: 100PCS (1000PCS)
 Sample Preparation Date: Aug 15, 2018
 Test Performance Date: Aug 15, 2018 to Aug 17, 2018

Tested Parameter	Test Result Summary	Pass/Fail
Vertical Strength	1000N	PASS
Horizontal Strength	1000N	PASS

SGS TESTING SERVICES (CHINA) CO., LTD.
88 ZHONGYUAN ROAD, WUZHONG INDUSTRIAL ZONE, CHANGSHU CITY,
JIANSU PROVINCE, CHINA (215122)

SGS

Test Report No. S2411000007011 Date: Aug 21, 2018 Page 4 of 4

SGS TESTING SERVICES (CHINA) CO., LTD.
88 ZHONGYUAN ROAD, WUZHONG INDUSTRIAL ZONE, CHANGSHU CITY,
JIANSU PROVINCE, CHINA (215122)

Sample Description: OFFICE CHAIR
 Sample No.: 12345
 Quantity of Sample: 100PCS (1000PCS)
 Sample Preparation Date: Aug 15, 2018
 Test Performance Date: Aug 15, 2018 to Aug 17, 2018

Tested Parameter	Test Result Summary	Pass/Fail
Vertical Strength	1000N	PASS
Horizontal Strength	1000N	PASS

SGS TESTING SERVICES (CHINA) CO., LTD.
88 ZHONGYUAN ROAD, WUZHONG INDUSTRIAL ZONE, CHANGSHU CITY,
JIANSU PROVINCE, CHINA (215122)

SHIPPING

A. □□□□□ □□□□□□□□ □□ □□□□□□ □□□□□□ □□□ □□□□□□

15-25 40 * 1 20呎櫃 HQ 15-35 40 * 2 40呎櫃 HQ 20呎櫃 20呎櫃.....

B. 價格 EX FOB shenzhen CIF C&F LC 價格 價格 價格

價格 價格 價格 價格.

OUR SERVICE

價格 價格 價格 價格 .

100 價格 價格 價格 .%

價格 價格 .

價格 價格 價格 價格 .

E. 價格 價格 價格.

.
價格 價格 價格 價格 價格 價格 價格 :價格 價格 價格 價格
價格 價格

價格 價格 價格 價格 價格 價格 價格 價格 價格 價格
價格

價格 價格 價格 價格.

FAQ

Q1: 價格 價格 價格 價格 價格 價格 價格

15-7 價格 價格 價格 價格 .價格 價格 價格 價格 .價格 價格 :days 價格 價格
價格.

Q2: 價格 價格 價格 價格 價格 價格

價格 價格 價格 價格 價格 價格 :.

Q3: 價格 價格 價格 價格 價格 價格

價格 價格 價格 .價格 價格 價格 價格 %100 價格 價格 價格 價格 價格 價格 :
價格 5 價格.

Q4: 價格 價格 價格 價格 價格 價格

□□□□□□ □□□□□□ □□ □□□□□□ 10 □□ □□□□□□ □□□□□□□□ □□□□□□ □□□□ :□.

□□□□□□ □□□□□ □□ □□□□□ :5 □

□□□□□□ □□□□□□ □□□□□ □□□□□ :□ T/T (30% □□□□□□□□□ □□□□ □□□□□ %70 □ □□□□□□□□ □□□□ □□□□□□)

□□□□□□ □□ □□□□□□□ □□□□□ □□□□□ □□□□□□□□□.

=====● CONTACT US ●=====



Manager : Rachel

Whatsapp/Wechat:

0086-13590681820



E-mail:

rachel@new-city.cn